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XINDAO HONG KONG CO,.LTD
15TH FOLLR LZY TOWER,NO.4711 JIAO TONG ROAD

The following sample(s) was/were submitted and identified on behalf of the clients as : P221.94*SWISS PEAK
MULTITOOL

SGS Job No. : SHHG1209033416SD - SH

Country of Destination : EU

Date of Sample Received : 14 Sep 2012

Testing Period : 14 Sep 2012 - 18 Sep 2012

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Test Requested Conclusion

Entry 23 of Regulation (EC) No 552/2009 amending Annex XVII of REACH PASS
Regulation (EC) No 1907/2006 (previously restricted under Directive 91/338/EEC)

Signed for and on behalf of
SGS-CSTC Ltd.

ol i

Liu Haipeng, Helen
Approved Signatory
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
1 SHA12-161939.001  Black plastic(on tool)
Remarks :

(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Entry 23 of Regulation (EC) No 552/2009 amending Annex XVII of REACH Regqulation (EC) No 1907/2006
(previously restricted under Directive 91/338/EEC)

Test Method :  With reference to EN 1122: 2001, Method B, analysis was performed by ICP-OES.

Test Iltem(s) Limit Unit DL 001
Cadmium (Cd) 100 mg/kg 5 ND
Conclusion PASS
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Sample photo:

SHAHG1216193901
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SHA12-161939.001

SGS authenticate the photo on original report only

*** End of Report ***
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